

TEST REPORT

APPLICANT : KLT CO.

REPORT NO. : N214-12-04554
SAMPLE RECEIVED DATE : 2012-06-01
TEST STARTED DATE : 2012-06-01
REPORT ISSUED DATE : 2012-06-08
PAGE : 1 OF 2

SAMPLE DESCRIPTION : TWO(2) PIECES OF SUBMITTED CUTTING SAID TO BE WOVEN FABRICS.

ITEM : LINEN+FABRIC PROTECTOR #1 BEFOER, #2 AFTER

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED
FOR FITI

M. H. Jeong

MOON HYUN, JEONG
QUALITY MANAGER

AUTHORIZED BY
FOR FITI

Moon Ok Noh

MOON-OK NOH
PRESIDENT

REPORT NO. : N214-12-04554

PAGE : 2 OF 2

TEST CONDUCTED	TEST RESULT	
(01) AIR PERMEABILITY (KS K ISO 9237:2011) : mm/s		
	#1	#2
	636.1	637.1

NOTE) PRESSURE DROP : 100 Pa
TEST SURFACE AREA : 20 cm²